Continental Part No.

CONTINENTAL ENGINE PARTS

Numerical Sequence

Barthmaster Part No.

N62A-201
N62A~201-K
N62A-~201~I
N62A~208
N62A-301
N62A=301-N
N624-3 00T
NB2A-304
NG2A-306
NB2A-309
NE2A 309N
NB2A =3 09~T
N62A~400
NB2A=400-N
NG62A=400~T
NB2A-400~3F
N62A~500
"N62A-3020
N62A=4007 -4
NB2A=A001 ~A =N
NB2A=-4001 ~A-T
NBZ2A 4001 =R
N62A-4001-E-F
N62A-400L-E-T
N62A~400] ~ESF
N62A~5021-A
N62A~5021~C
N624~5021~I
B2K~-111
3X-B2B~110
G157B-205
N62B~300
N62B-302
N62B-303
N62B~5002
N62B~5010
R600B-218
3X~UB~110
W4B-108
W4aB-109
22RB~225
H62C-200
N62C-201
N620-202
620203

62 C~2 04
NG2C=205
Ne2C-207
N62¢-300

57687
57687=3
576875
57666
57689
576889-20
5768940
57707
57739
57890°
57690=20
57690-40
57686
5768620
57886=40
b7686-98
57706
577356
57664
57684 =20
57684 ~40
57686
5768520
ST6B6~40
57685-98
57678
67677
57676

5/8-16 x 1

1/2

57703
57680
57734
57741
57729
57740
57765
3/8

67742
57743
57786
57711
57712
57715
57716
57731
57782
57769
57705

June 28, 1948

Desocription

Piston Pin

Piston Pin

Piston Pin

Reteining Ring

Piston Ring

Piston Ring

Piston Ring

Cylinder Head Gasket

Valve Cover Gasket

Piston Ring (oil)

Piston Ring (oil)

Piston Ring (oil)

Piston

Piston

Piston

Piston ~ Semi~finished

Cylinder Head

Valve Cover Assembly

Piston Assembly (with rings & pin)
Piston Assenbly (with rings & pin)
Piston Assembly ?with rings & pin)
Piston Assembly (with pi:?

Piston Assembly (piston & pin only;
Piston Assembly (piston & pin only
Piston Assembly (with pin)
Cylinder Assembly

Cylinder Assembly

Cylinder Assembly

Hex Head Sorew

Plain Washer

0il Seal - Resar

Bearing Cap - Crankshaft

Gagket

Gear Cover Gaskeb

Goar Cover Assembly

Fan Assenbly

Gasket ~ 0il Pressure Relief Valve
Plain Washer

Drein Plug Gasket

Drain Plug

O0il Seal

Thrust Plate

Thrust Washer

0il Thrower

Starting Jaw

0il Seal - Crankshaft - Front
Dust Seal

Fin « Plywhael Pointer

Gasket - Seal Retainer



Continental Part Ho.

CONTINENTAL ENGINE PARTS

e ok dookok

Earthmaster Part Noe.

N62C-302
N62C-400
H62C-~3040
N62C¢-5000
9LC~-208
g1Cc-218
H62D-4002
NB2E~300
N62E~400
N62G~201
N62G~302
NE2G =302 -GG
NE2G-302 -1
N62G-302 -TT
N62G-3031
N62 (-3503 1-GG
N62G-303 L-NN
N62G~3031-TT
6TG-101
15LG=202
N62H~-200
NE2H=~300
N62H-2020
12CH-208
NE2I-200
Y62 I-201
N62 I-202
N62 I-304
N62I-308
N6Z I-400
Y400I-203
Y40CI-205
Y400I-211
Y400I~212
Y4001-213
Y400I-217
Y400I-309
T4001I-310
Y400I-2110
N62K~200
N62K~300
N62K-308
N62K-311
F4Q0L~223
H62L=-206
N62L-207
NE2L-210
NEtL~212
NB2L-213
NG2I.~218
N621-221
V82L~228
NE2L-233
N621-2010

57768
57704
57766
57708
57713
57714
87718
57772
57770
87720
57722
577222
57722-20
67722-40
57681
57681-2
57681-20
57681~40
67683
67710
07728
87792
57750
57727
57682
57693
67695
57691
57652
57723
57726
87697
57700
57702
57701
57694
57696
67698
57699
57784
57781
57780
57783
87763
57768
67749
577556
57764
57759
67724
57762
57756
67748
57761

Dasorigtion

Ring Gear

Retainer - Rear Seal
Flywheel Assembly
Crankshaft Agsembly
Shin

Shim

Rod Assembly

Gasket -~ Manifold
M¥anifold

Bushing ~ Connecting Rod
Bearing - Connecting Rod
Connecting Rod Bearing
Connecting Rod Bearing
Connecting Rod Bearing
Bearing ~ Crankshaft
Main Bearing

Main Bearing

Main Bearing

Pin-Thrust Washer to Crankcase
Bushing -~ Pilot

Timing Gear - Crankshaft
Timing Gear « Camshaft
Gear Assembly ~ Oil Pump
Washer-Camshaft Gear to Camshaft
Valve Guide

Velve Spring

Valve Spring Retainer - Intake
Valve {Exhaust)

Valve (Intake)

Camshaft

Thrust Plate

Lock-Valve Spring Retainer - Intake

Ta.ppet

ut

Screw

Valve Spring Retainer - Exhaust -
Cap -~ Exhaust Valve Stem

Lock~Valve Spring Retainer-Exhaust

Tappet
Gasket ~ Water Inlet Elbow

Pulley = Fan Drive

Bracket ~ Fan

Vater Inlet Elbow

Spring - 0il Pressure Relief
Soreen - Strainer -~ 0il Pump
Cover ~ 0il Pump

Gasket-0il Pump Cover to Body
Plug - 0il Pressure Relief Valve
Wire '
Pin - 0il Pump Drive

Valve = 0il Pressure Relief
Gasket - Qil Pump to Crankcase
Stud - 011 Pump Idler Gear

Rod and Cap Assembly

Page 2,



CONTINENTAL ENGINE PARTS Page 3.

seokolekok sk

Continental Part No. Earthmaster Part No. Description
N62L-2030 57757 Tube Assembly
N¥62L-3001 57744 Pump Assembly
162L~3002 57745 Body Assembly
N62L-3010 57760 Body Assembly
M330M=-201 57787 Brace = Generator
F400M~217 57788 Clip =~ Generator Strap
N62M~201 57786 Bracket - Generator
Y91M-200 57790 Bracket - Ignition Cable
21RM~216 57791 Grommet
F1245-214 57775 Pin - Governor Wt. to Plate
F4005~204 57732 Needle Bearing
Y4008-311 B7773 Wt. Plate - Governor
Y4008 -2340 57774 Weight Assembly
H2605 =206 57779 Serew
N625~202 57733 Bumper Spring -~ Governor
N62§~3000 - 57777 Shaft Assembly
N62T-101 57794 Piston Ring Set - Std.
N62T~101~N 57794-20 Piston Ring Set
62T -101-T 5779440 Piston Ring Set
N62T-140 57799 Valve Grimding Gasket Set
N62T~151 657798 Connecting Rod & Piston Kit
N62U~101 57795 Gasket Set - Complete Engine
N62U-106 57795 Gasket Set -~ Complete Engine
VTA-803 87776 Cup and Shaft Assembly
VT-3255 57754 ' Tdler Gear = O0il Pump
VT-~3259 , 57778 Dust Seal
%~100 ' 1/8 Pipe Plug
X-116 1/4 Pipe Plug
X~202 5/16 Lock Washer
X-203 3/8 Lock Washer
X-~210-A 5/16 Shakeproof Washer
%-260 3/16 Lock Washer
X-297-A 5/16 Lock Washer - Internal Shakeproof
X-297-B 7/16 Lock Wesher - Internal Shekeproof
X~366 1/4 Copper Asbestos Washer
X-506 6 : Woodruff Key-Timing Gear to Camshaft
X~529-A 57793 Key - FPan Drive Pulley
X-608 1/8 x 5/8 Pin
X-1375 zj/%z Plain Washer
X~1418 1/8 x 7/16 Rivet
X-1756 1/4 x 15/32 Pin
X~1800~C 1/4-20 Hex Nut
X-~1801~E 5/16~18 Hex Nut - Light Semi-finished
X-1802~G 3/8-16 Hex Hut _
X~1804~F 1/2-20 Hex Nut ~ Light Semi-finished
X-1824 1/2-20 Pal Nut
X~1899 7/16-20 Hox Nut
%-1952 5/16-18 x 1-1/4 Stud
X-2200 7/8 Hubbard Plug
X~2207 1-1/8 Hubbard Plug
X-3091 1/4~20 x 1-1/8 Hex Head Cap Screw
X~3159 5/16-18 x 1 Sorew

X-3181 5/16-18 x 2 Hex Head Cap Serew



Continental Part No.

CONTINENTAL ENGINE PARTS

sk kR ok

Earthmaster Part No,

X-3182
X~3203=-A
X-3261
X-3793
X-3935
X-3968
¥=-4001
X-41351
X-5366
X-13087
X~14109
X-14228
X~18051~B
X~18137
X-18255
X-19941
X-19949
X-~19950

5/16-18 x 3/4

57797

3/8-16 x 1-3/4

i?vzl y
10-24 x 3/8

5/8-16 x 2-1/4
1/4-20 x 2-5/8
5/16-18 x 1-3/8
57747

3/16 Dia.

1/4

57717

59171

1/4-28

57726

3/8-16 x 1-1/8

7/16-20 x 1-3/4
1/2~13-20 x 3

Description

Hex Head Screw
Screw - Camshaft
Screw

Bolt - Connecting Rod
Fillister Head Screw

Hex Head Screw

Stud - Valve Cover

Stud

Page &.

Bushing-0il Pump Drive Shaft

Ball
Copper Washer

Washer - Starting Jaw

Nut - Manifold
Hex Nut

Hut -~ Timing Gear
Stud = Gen. Bracket

Stud

Stud - Bearing Cap



	N-62 Continental Engine Parts List Pg 1w
	N-62 Continental Engine Parts List Pg 2w
	N-62 Continental Engine Parts List Pg 3w
	N-62 Continental Engine Parts List Pg 4w

